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Patient Conscious?





1.  Oxygen


2.  IV, NS, TKO





Patient Experiencing Any of the Following:


1. Chest Pain


2. Dyspnea


3. BP <90 Systolic


4. Signs/Symptoms of CHF


5. Other Signs/Symptoms of Hypoperfusion





Lidocaine, 1mg/kg, IV





Ventricular Tachycardia Suppressed?





Repeat Lidocaine, 0.5mg/kg,IV, 


every 5 min. Until Ventricular Tachycardia


 Suppressed or 3mg/kg given





Ventricular Tachycardia Suppressed?





NO





Consider alternative antiarrhythmic





Ventricular Tachycardia Suppressed?





NO





Midazolam (Versed), 0.1mg/kg, IV


To a maximum of 10mg (5mg if > 60)


Unless:


*BP < 90 Systolic


*Pulmonary Edema Present





Refer to VENTRICULAR TACHYCARDIA (UNCONSCIOUS PATIENT) Algorithm





B





Refer to Ventricular Tachycardia


(Unconscious Patient) Algorithm





Midazolam (Versed), 0.1mg/kg, IV


To a maximum of 10mg (5mg if > 60)


Unless:


*BP < 90 Systolic


* Pulmonary Edema Present





Refer to VENTRICULAR


TACHYCARDIA (UNCONSCIOUS PATIENT) Algorithm





C





Lidocaine, 2mg/min, IV





Lidocaine, 2mg/min, IV





YES





YES





Maintenance infusion


Of successful


 antiarrythmic





Continue to


Monitor & Transport





**Reference: Alternative Antiarrhythmic Medications





Amiodarone: 150mg over 10min. followed by an infusion


Of 1mg/min. Supplementary infusions of 150mg may be repeated as necessary for refractory or recurrent arrhythmias.








